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Annex for BT

FCCID: 2AC9N-1686200

1. Bandwidth

1.1 Test Result

Test Report No.: CTL2406047081-WFO01

1.1.1 OBW
TX Frequenc Packet 99% Occupied Bandwidth (MHz) .
Mode Type (l\(leZ) g Type ANT Result Limit Vigleict
2402 DH5 1 0.843 / Pass
GFSK SISO 2441 DH5 1 0.843 / Pass
2480 DH5 1 0.844 / Pass
2402 2DH5 1 1.158 / Pass
Pi/4ADQPSK SISO 2441 2DH5 1 1.157 / Pass
2480 2DH5 1 1.157 / Pass
2402 3DH5 1 1.167 / Pass
8DPSK SISO 2441 3DH5 1 1.165 / Pass
2480 3DH5 1 1.165 / Pass
1.1.2 20dB BW
TX Frequenc Packet 20dB Bandwidth (MHz) .
Mode Type (I\C}IHZ) / Type ANT Result Limit Verdict
2402 DH5 1 0.940 / Pass
GFSK SISO 2441 DH5 1 0.941 / Pass
2480 DH5 1 0.937 / Pass
2402 2DH5 1 1.286 / Pass
Pi/ADQPSK SISO 2441 2DH5 1 1.288 / Pass
2480 2DH5 1 1.285 / Pass
2402 3DH5 1 1.305 / Pass
8DPSK SISO 2441 3DH5 1 1.305 / Pass
2480 3DH5 1 1.304 / Pass
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Annex for BT Test Report No.: CTL2406047081-WF01
FCCID: 2AC9N-1686200

1.2 Test Graph

1.2.1 OBW
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Annex for BT Test Report No.: CTL2406047081-WF01

FCCID: 2AC9N-1686200

GFSK_DH5 HCH_2480MHz_Antl_NTNV
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Annex for BT

FCCID: 2AC9N-1686200

Test Report No.: CTL2406047081-WFO01

Pi/ADQPSK_2DH5 MCH_2441MHz_Antl_NTNV
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Annex for BT Test Report No.: CTL2406047081-WF01

FCCID: 2AC9N-1686200

8DPSK_3DH5_LCH_2402MHz_Antl_NTNV
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Annex for BT Test Report No.: CTL2406047081-WF01

FCCID: 2AC9N-1686200

8DPSK_3DH5_HCH_2480MHz_Antl_NTNV
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Annex for BT Test Report No.: CTL2406047081-WF01

FCCID: 2AC9N-1686200

1.2.220dB BW
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Annex for BT Test Report No.: CTL2406047081-WF01

FCCID: 2AC9N-1686200

GFSK_DH5 HCH_2480MHz_Antl_NTNV
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Annex for BT Test Report No.: CTL2406047081-WF01

FCCID: 2AC9N-1686200

Pi/ADQPSK_2DH5 MCH_2441MHz_Antl_NTNV
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Annex for BT Test Report No.: CTL2406047081-WF01

FCCID: 2AC9N-1686200

8DPSK_3DH5_LCH_2402MHz_Antl_NTNV
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Annex for BT Test Report No.: CTL2406047081-WF01

FCCID: 2AC9N-1686200

8DPSK_3DH5_HCH_2480MHz_Antl_NTNV
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Annex for BT

FCCID: 2AC9N-1686200

Test Report No.: CTL2406047081-WFO01

2. Maximum Conducted Output Power

2.1 Test Result

2.1.1 Power

X Frequency Packet Maximum Peak Conducted Output Power (dBm) .

Mode Type (I\O/Ile) Type ANT1 Limit yeroict
2402 DH5 0.12 <=30 Pass
GFSK SISO 2441 DH5 0.63 <=30 Pass
2480 DH5 -0.61 <=30 Pass
2402 2DH5 2.25 <=20.97 Pass
Pi/4DQPSK SISO 2441 2DH5 2.72 <=20.97 Pass
2480 2DH5 1.73 <=20.97 Pass
2402 3DH5 2.77 <=20.97 Pass
8DPSK SISO 2441 3DH5 3.22 <=20.97 Pass
2480 3DH5 2.04 <=20.97 Pass

Notel: Antenna Gain: Antl: -0.58dBi;
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Annex for BT Test Report No.: CTL2406047081-WF01
FCCID: 2AC9N-1686200

2.2 Test Graph

2.2.1 Power
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Annex for BT Test Report No.: CTL2406047081-WF01

FCCID: 2AC9N-1686200

GFSK_DH5 HCH_2480MHz_Antl_NTNV
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Annex for BT Test Report No.: CTL2406047081-WF01

FCCID: 2AC9N-1686200

Pi/ADQPSK_2DH5 MCH_2441MHz_Antl_NTNV
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Annex for BT

FCCID: 2AC9N-1686200

Test Report No.: CTL2406047081-WFO01

8DPSK_3DH5_LCH_2402MHz_Antl_NTNV
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Annex for BT Test Report No.: CTL2406047081-WF01

FCCID: 2AC9N-1686200

8DPSK_3DH5_HCH_2480MHz_Antl_NTNV
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Annex for BT

FCCID: 2AC9N-1686200

3. Carrier Frequency Separation

3.1 Test Result

Test Report No.: CTL2406047081-WFO01

3.1.1 Antl
Antl
Mode TX Frequency Packet Channel Separation 20dB Bandwidth Limit Verdict
Type (MHZ) Type (MHZ2) (MHz) (MHz)
GFSK SISO HOPP DH5 1.014 0.941 >=0.941 Pass
Pi/4ADQPSK SISO HOPP 2DH5 1.010 1.288 >=0.859 Pass
8DPSK SISO HOPP 3DH5 1.025 1.305 >=0.87 Pass
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FCCID: 2AC9N-1686200

3.2 Test Graph
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FCCID: 2AC9N-1686200

8DPSK_3DH5_HOPP_Antl_NTNV
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FCCID: 2AC9N-1686200

Test Report No.: CTL2406047081-WFO01

4. Number of Hopping Frequencies

4.1 Test Result

4.1.1 HoppNum

X Frequency Packet Num of Hopping Frequencies !

Mode Type (MHz) Type ANTL Limit peruict
GFSK SISO HOPP DH5 79 >=15 Pass
Pi/4ADQPSK SISO HOPP 2DH5 79 >=15 Pass
8DPSK SISO HOPP 3DH5 79 >=15 Pass
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FCCID: 2AC9N-1686200

4.2 Test Graph

4.2.1 HoppNum
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FCCID: 2AC9N-1686200
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FCCID: 2AC9N-1686200

Test Report No.: CTL2406047081-WFO01

5. Time of Occupancy (Dwell Time)

5.1 Test Result

5.1.1 Antl
Antl
Mode TX |Frequency | Packet Duration of Observation Num of Pulse in Dwell Limit Verdict
Type | (MHz) Type | Single Pulse (ms) | Period (s) | Observation Period | Time (ms) | (ms)
DH1 0.406 31.600 320 129.920 | <=400| Pass
GFSK SISO | HOPP DH3 1.662 31.600 151 250.962 | <=400| Pass
DH5 2914 31.600 108 314.712 | <=400| Pass
2DH1 0.418 31.600 320 133.760 | <=400| Pass
Pi/4DQPSK| SISO| HOPP 2DH3 1.670 31.600 167 278.890 |<=400| Pass
2DH5 2.920 31.600 116 338.720 | <=400| Pass
3DH1 0.416 31.600 319 132.704 | <=400| Pass
8DPSK |SISO| HOPP | 3DH3 1.666 31.600 162 269.892 | <=400| Pass
3DH5 2.920 31.600 109 318.280 | <=400| Pass
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5.2 Test Graph

5.2.1 Antl

Test Report No.: CTL2406047081-WFO01
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FCCID: 2AC9N-1686200
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FCCID: 2AC9N-1686200

Test Report No.: CTL2406047081-WFO01
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FCCID: 2AC9N-1686200
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FCCID: 2AC9N-1686200
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FCCID: 2AC9N-1686200
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FCCID: 2AC9N-1686200

8DPSK_3DH1 _HOPP_AntlL NTNV
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FCCID: 2AC9N-1686200
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FCCID: 2AC9N-1686200

Test Report No.: CTL2406047081-WFO01
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6. Unwanted Emissions In Non-restricted Frequency Bands

6.1 Test Result

Test Report No.: CTL2406047081-WFO01

6.1.1 Ref
TX Frequenc Packet Level of Reference
Mode Type (I\CJIHZ) / Type ANT (dBm)
2402 DH5 1 -0.20
GFSK SISO 2441 DH5 1
2480 DH5 1 -1.65
2402 2DH5 1 -0.25
Pi/4ADQPSK SISO 2441 2DH5 1
2480 2DH5 1 -0.65
2402 3DH5 1 -0.10
8DPSK SISO 2441 3DH5 il
2480 3DH5 1 -0.72
Notel: Refer to FCC Part 15.247 (d) and ANSI C63.10-2013, the channel contains the maximum PSD level was used to
establish the reference level.

6.1.2 CSE
TX Frequency Packet Level of Reference Limit .
Mode Type (MH2) Type ANT (dBm) (dBm) Verdict
2402 DH5 1 0.32 -19.68 Pass
2441 DH5 1 0.32 -19.68 Pass
GFSK SISO 2480 DH5 1 0.32 -19.68 Pass
0.32 -19.68 Pass
HOEE PHS ! 0.32 -19.68 Pass
2402 2DH5 1 0.33 -19.67 Pass
2441 2DH5 1 0.33 -19.67 Pass
Pi/4ADQPSK SISO 2480 2DH5 1 0.33 -19.67 Pass
0.33 -19.67 Pass
HOBP 2DH5 ! 0.33 -19.67 Pass
2402 3DH5 1 0.45 -19.55 Pass
2441 3DH5 1 0.45 -19.55 Pass
8DPSK SISO 2480 3DH5 1 0.45 -19.55 Pass
0.45 -19.55 Pass
HOPP 3DHS ! 0.45 -19.55 Pass
Notel: Refer to FCC Part 15.247 (d) and ANSI C63.10-2013, the channel contains the maximum PSD level was used to
establish the reference level.
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6.2 Test Graph

6.2.1 Ref

Test Report No.: CTL2406047081-WFO01
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FCCID: 2AC9N-1686200

GFSK_DH5 HCH_2480MHz_Antl_NTNV
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FCCID: 2AC9N-1686200

Pi/ADQPSK_2DH5 MCH_2441MHz_Antl_NTNV
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Test Report No.: CTL2406047081-WFO01
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6.2.2 CSE
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